CERTIFICATE OF TESTING

Allan Marketing Group

42 Clements Avenue

Allan Marketing Group

Bundoora VIC 3083

=
28

Customer : Test Report #: 10102416539

Address : Test Type : Proof Test
Target Load : 38000.0 kaf

Customer PO #: Peak Load : 38340.990 kgf

Order #: RUD-240501AMG Peak Elongation :  11.793 mm

Item Serial #: 1180 Test Duration : 0:0:36.8 (H:M:S)

Test Date : 10/10/24 Test Standard : AS2321-G80/G100 Lifting Chain

Test Time : 15:26:35 W.L.L.: 19000.000 kgf

Description : G100 Blue Electrophoretic Chain 22mm Comments :

Customer Notes :
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This is to certify that the nominated size quality of this product has been thoroughly inspected and tested
using the pre-determined load to produce the above results.

Acceptable
Not Acceptable

Test Operator :

FRANK DOYLE




